E—/Z Trail 246 & 260 Gedrs 2018 & Newer

(New Style Steering Frame w/ Same Size Bearings)

3 5 7 1/

C@\?é@é
AL

# Part# Qty. Description
14 1093 10 Grease Zerk

15 212 1 Tongue
16 285 1 Steering Frame New Style
17 632 1 Steering Frame Seal
18 1085 2 Steering Frame Bearing
19 1084 2 Steering Frame Race
20 1086 1 Spindle Washer
21 1087 1 3/4—16 Slotted Nut
22 1044 1 Steering Frame Cap
25 241 2 Rear Spindle
24 202 1 Rear Axle—246
24 204 1 Rear Axle—260
25 214 1 1/2 x 4 Bolt w/L. Nut
26 210 2 3/8 x 3 Bolt w/L. Nut
. 27 203 1 Standard Reach

# Part# Qty. Description 28 233 4  1/2-20 Slotted Nut

1 251 4 Wheel, 8 x 3-3/4 29 1046 4 Cotter Pin

1 252 4 Wheel, 10 x 6 opt. 30 201 1 Front Axle—246

2 226 4 Hub Cap 30 205 1 Front Axle—260

3 641 4 5/8—18 Slotted Nut 31 228 1 Left Front Spindle

4 1045 5 Cotter Pin 32 227 1 Right Front Spindle

5 640 4 Spindle Washer 33 229 4 Machinery Bushing

6 244 4 Outer Bearing 34 230 2 Spindle Cap

7 245 4 Outer Race 35 1091 2 3/8 x 1 Bolt

8 243 16 Hub Bolt 36 289 1 Steering Spindle New Style

9 242 4 Hub w/Races 57 240 2 Tie Rod—246

10 218 4 Inner Race 37 239 2 Tie Rod—260

11 217 4 Inner Bearing 38 234 4 Jam Nut

12 216 4 Grease Seal 39 238 4 Tie Rod End Ass'’y

13 249 4 Hub Ass’y 40 236 4 Rubber Cover



E—/Z Trail 246 & 260 Gedrs 2017 & Older

(Old Style Steering Frame w/ Small Lower Beoring)

35/7
%é@@(
VT

0
l

17
# Part# Qty. Description
14 1093 10 Grease Zerk
15 212 1 Tongue
16 215 1 Steering Frame Old Style
17 241 2 Rear Spindle
18 202 1 Rear Axle—246
18 204 1 Rear Axle—260
19 214 1 1/2 x 4 Bolt w/L. Nut
20 210 2 3/8 x 3 Bolt w/L. Nut
I 21 203 1 Standard Reach
# Part# Qty. Description 22 233 4 1/2-20 Slotted Nut
1 251 4 Wheel, 8 x 3-3/4 23 1046 4 Cotter Pin
1 252 4 Wheel, 10 x 6 opt. 24 201 1 Front Axle—246
2 226 S Hub Cap 24 205 1 Front Axle—260
3 641 S 3/4—16 Slotted Nut 25 228 1 Left Front Spindle
4 1045 ) Cotter Pin 26 227 1 Right Front Spindle
) 640 ) Spindle Washer 27 229 4 Machinery Bushing
6 244 ) Outer Bearing 28 230 2 Spindle Cap
7 245 S Outer Race 29 1091 2 3/8 x 1 Bolt
8 243 16 Hub Bolt 30 279 1 Steering Spindle Old Style
9 242 4 Hub w/Races 31 240 2 Tie Rod—246
10 218 ) Inner Race 31 239 2 Tie Rod—260
11 217 ) Inner Bearing 32 254 4 Jam Nut
12 216 S Grease Seal 33 238 4 Tie Rod End Ass'y
13 249 4 Hub Ass’y 34 236 4 Rubber Cover



	Page 1
	Page 1

